Yad Y743

Sk310M
Sk 703M

2008

7294 =-RL=-Ya ettt



BRESEAICONT
C DEBAFRESK810M, SkT0BNE DERAEEH SN TE Y FT,

B4 Sk810M Sk708M
HEASH# | 000001~ | 000001~

. B EREXDRISBST TEEOEBTHEELLES.

RHES BRES B & 4 e
Sk810M 2-1 013001A FRAME COMP/L 1

. HERREIRT IO/ MERRE CERACEIL,
MR, TOMOELRZEERA LTI LHRET. BHBBORRAICGYFET,

. BROMEEMHMERVUNIENELAY ., RURMEEFICLIVERETIEENHYFTT DT,
HoMLHITHRELZSN,

TEXOBAEFRE & L TREUNDBERFIZANBLMET,
. BEHICIEEXARIBLEIOT, BEOICHROERESBEOLES,
CORBOFHERMAOHEBER HIFE) . RETEHYRIFELENELET,

L. BAERANTHo THBBBRICOEE L TR, MBI EIZONT
CHSEETNEEET,

GENERAL |NFORMATION
. This parts list covers parts for Sk810M, Sk708M

Mode | Sk810M Sk/708M
Application| 000001~ | 000001~

. Please place your order in the following manner.

Key No. Parts No. Parts Name. Quantity
Sk810M 2-1 013001A FRAME COMP/L 1

. Use”FUJI| GENUINE PARTS” exclusively for servicing
Other products, although they may appear similar, may result in performance
and/or shorter service life.

. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes.

. We have a hard time handling order for parts during busy season.
Please allow us enough time to handle your orders during these season

. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that



—DNN—YYRE, FERBEKXOHMIFRGENEEHENTNET

=] BN B R = B BEIo>
810 Sk810M 000001~ GM301LE-804
708 Sk708M 000001~ GM291LE-800

COIN—=YYZKMZIK, DFEDEE . BKEE ETFFHALTLET

S (MREFRICLIFHBREBHBREOEBREDORTILRDBEYTY)
E vk
* BB AT (BRBSHICDOI—IDHILDILHELHEL=LEEA)
o a
';'?ﬁgn AlsRsticEBESY (BB ERGEOVNT RIZH B EET)
I a
';?ﬁE:n: Blymanamimithy FBRaEsaRaouns Lot HhEEs 4. BB HNAICTRE 5EEHEE L)
I a
';'WEE. Dl nmaoEmesl (FnaEsns. BN ERna oIt HEET)
B | BEHEREICE - EERRL., ERSHERICSHETLA
IBERIFEEICRY LS. LIEEHSBREZEHBE(OY—I2HAB SR, B ABSEHERIZRTR)
O |[HHES : ~XXXXXX:wweeeeee SHET
XXXXKK A vvnnnnnns E_,—'*ﬁ?ﬁ\l::)
i
ALL SHELE UsS FoR—HARX STD 28 H—F | o
C EIR ASSY 7t2J LH Lok t B
A/R mE Fr Javk RH 4k d [EXES
0.8 F—n—HAX Re 7 OP VP EP
ExR

CON—YYR+TlE. ERDETEEHFAFRELTHYET,
AABEANERLZIRHIZODVNTOAFISRIHIAABRNTIHAZRLTHYET,
{BL. A=Y@ D A BRI OVWTIERPTWARTRRLTHY., BIAARITRLTHYEE A,




No. 2 2JL—L3E

FRAME

Sk810M
Sk708M
T 3 B
2 58 8 8 % B & ¥ PR R slamen | me | W o=
Key No Item No Item name Application Standard Remarks
Al B R/P
1 |013001A FRAME COMP/L 111
2 |V9600-131000 F347°9v1/BM1310FB 111 BM1310FB
3 |013002A FRAME COMP/R 111
4 |V9600-131000 }347°9v1/BM1310FB 111 BM1310FB
5 (0093570 NN 212
6 (0130540 COVER/REAR 111
7 [VK710-0108-016 770V K b TT/M8X16 414 M8x16 7T
8 (0093820 7°07494/150 111
9 10130530 COVER/UNDER 111
10 |VK710-0108-016 770V K b TT/M8X16 6|6 M8x16 7T
11 |0130250 GROMMET/B12-2 2|2
13 10130590 COVER/UNDER 111
14 |VK710-0108-016 770V K b TT/M8X16 2|2 M8x16 7T
15 |8755-01-25-0A HST7™-) 111
16 |0570-0005-016-00000 B 111 5x5x16
17 |V70416-00150 Ch'4h#7 ¥'9/S-15 2|2 S-15
18 0130270 MISSION ASSY/SB-10SC 1(1
19 |VK710-0108-016 770V K b TT/M8X16 414 M8x16 7T
20 |0130060 PLATE/MISSION 2|2
21 |VK710-0108-016 770V K Ibh TT/M8X16 414 M8x16 7T
22 |013005A BASE COMP/MISSION 111
23 |VK710-0108-016 770V K b TT/M8X16 414 M8x16 7T
24 10130070 SHAFT COMP/ADJUST 111
25 |0130080-01 ROD/HST 111
26 |V69313-00080 )UhiK =IL/SQ8RS 111
27 |V30126-00080 I sayhs b/ M8 111 M8
28 |V36026—00080 IN4RY=-AYI775Y Fyb/ M8 111 M8
29 |VK710-0108-016 770V K b TT/M8X16 8|8 M8x16 7T
30 [0095850 TUBE/SPIRAL/300 111
31 |V41316-00080 E5Y%"h" % /M8 111 M8
32 |V53116-00080 RN ARFYTE /LS 111 [EAdX:]
33 |0130520 COVER COMP/UPPER 111
34 |VK710-0108-016 770V K b TT/M8X16 6|6 M8x16 7T
35 10096980 PROTECTOR/195 111




No. 3 Ehf=HEB(1) POWER TRANSMISSION (1)

Sk810M
Sk708M
T 3 B
2 58 8 8 % B & ¥ PR R nlamen | Be | W =
Key No Item No Item name Application Standard Remarks
Al B R/P
1 |V81320-00300 VA'ILb/LA30/ LYY 111 LA-301L0Y"
2 [VK710-0110-035 7599 K Wb TT/M10X35 414 M10x35 7T
3 [8755-02-01-00B Iy ua" -2 COMP 111
5 [VK710-0110-020 759%° K Wb TT/M10X20 414 M10x20 7T
6 0130000 PULLEY/V2/A89/B106 111
7 |8755-02-06-0C N-42 (GM) 111
8 [8755-02-04-00 A" hMHIA -2 COMP 111
9 [VK710-0108-016 730Y° & bb TT/MBX16 3|3 M8x16 7T
10 10100030 GUIDE COMP/L 111
11 10100040 GUIDE COMP/R 111
12 |V39026-00100 755" +yb/M10 414 M10
13 |8755-02-13-00-000a0 A" Whr-2 COMP SET 111 PLT-9No16-65 &>
14 |VK710-0108-016 730Y° & bb TT/MBX16 414 M8x16 7T
15 10220280 -0 I 212
16 10130090 GUIDE COMP/BELT 111
17 |VK710-0108-016 730Y° & bb TT/MBX16 212 M8x16 7T
18 |FSR700-7-2-01-000a0 NyTYa-+ (+) SET 111 RHNo19, 205 &
19 |BA-120R £ My 7 212
20 [8755-04-49-0 g -b2-7" 111
21 |FSR650A-3-6-0 N yFYa-+ 111
22 (0111440 ARYMLIA Y- 111
23 (0111450 Fa—-y4v- 111
24 [V98010-00020 E1-2" 212 20A
25 (0094180 744N Vh (140) 414 L=140
26 (0220310 7440 Vb (250) 212 L=250
27 (8724-04-10-0 g -b2-7" 212 ¢ 7x150




No. 4 ENEHR(2)

PONER TRANSMISSION (2)

Sk810M
Sk708M
T 3 B

2 58 8 8 8 B & B PR R slamen | me | W o=

Key No Item No Item name T wp Application Standard Remarks

1 |0130130 ROD COMP/DRIVE 11

2 |v41316-00060 £ "h"4/M6 212 M6

3 |Vv53116-00060 RN ARTYIEV/3AE6 2|2 IF186

4 |v63000-00700 PULLEY/TENSION/70TB1LL | 2 | 2

5 [V70416-00120 Ch'abA7 ¥'9/S-12 1)1 S-12

6 0130120 TENSION COMP/DRIVE 1] 1

7 |Vv9600-121000 }347°yY1/BM1210FB 212 BM1210FB

8 (0130260 SPRING/HE115 1] 1

9 [8755-01-16-0 YA TUVAVERAS 1)1

10 |0130100 BASE COMP/TENSION 1] 1

11 |V9600-131000 }347°yY1/BM1310FB 212 BM1310FB

12 |VK710-0108-016 770Y" K b TT/M8X16 202 M8x16

19 0130110 TENSION COMP/IMPELLER | 1 | 1

20 [8755-01-53-0 7'b—%0-3 1] 1

21 |V70416-00100 Ch'abA7 ¥'9/8-10 1)1 S-10

22 0111320 AW (7'ETYYAY) 1] 1

23 |8755-01-61-0A 979F7-h 212

24 |V21126-08016 IN4AYHIER L P2/M8X16 22 M8x16

25 |Vv41316-00140 £ h 4/ M14 212 Mi4

26 |V70416-00150 Ch'abA7 ¥'9/S-15 2|2 S-15




No. 5 FEFTH DRIVE SYSTEM

A[skg10m
B [Sk708M
Ls oz 3 =3

2 a8 ® = % B & ¥ SRR s amen | Ae | w o=

Koy No Item No Item name 5 o Application Standard Remarks

1 |8755-01-29-00A t'~L/t4"") COMP 1] 1

2 |v60018-06004 R.B.B/6004DDU 2|2 6004DDU

3 [Vv70516-00420 Ch'abA7 7+/R-42 2|2 R-42

4 |V20626-12085 IR ayh IR b 2|2 M12x85x30

5 [Vv30926-00120 $IN 25T/ M12 2|2 M12

6 |8755-01-30-00A £'-L/3%" COMP 11

7 |8755-01-43-0 h3—-/27° a9k 2|2

8 [0100440 SPROCKET 2|2

9 (0100550 PIN/6.4x59 212

10 |V53116-00060 TN ARFYIE /36 2|2 L6

11 |8755-01-52-0 IYNLAT AYA-7 150X60X21 | 2 150x60x21

11 |8756-01-01-0 IVNLAT AYA—7 120X60X21 2 120x60x21

12 10100060 SCRAPER COMP 2|2

13 |VK710-0108-020 77UV bk 7TT/M8X20 44 M8x20 7T

14 10130480 IDLER 202

15 [v9600-252000 }347°yY1/BM2520FB 4|4 BM2520FB

16 |8755-01-37-0 TANThATIY Y 2|2

17 |V-FW-2555023 Jyyv—/25.5X50X23 2|2

18 |8755-01-38-00 Oy9%"h'+% COMP 212

19 [V21136-10020 IN"8AYHYR VL P2 7T/M10X20 2| 2 M10x20 7T

20 |V70416-00200 Ch'abA7 ¥'9/8-20 2|2 S-20

21 |8755-01-62-00A 748599 COMP 1)1

22 |VK710-0108-016 730V K b TT/M8X16 44 M8x16 7T

23 [3737-121-029-0 797 -)3ANY N A 212

24 |Vv38026-00080 Uiyb/M8 2|2 M8

25 |3256-107-005-0 £’V (8-18) 11

26 |V53116-00080 RN ARTYIE Y/ 1] 1 EU8




No. 6 #A—7##& (1) AUGER SYSTEM (1)

33

Sk810M
Sk708M

T 3 B

2l 58 ® s % B & ¥ BRER s amen| e | B =

K i Item No Item name f Application Standard Remarks

ey No AlB R/P

1 |8755-03-01-0A-000a0 A=h"3yyavh—R SET 101 RHNo2& T

2 |V7441-254508 A=/ TC254508 101 TC254508

3 |8755-03-02-0 Y7k (7°07) 111

4 |FSR110-5-8 7 A%— {1

5 |8755-03-03-0 1=k (3M/2/L) 101

6 |8755-03-04-0 h3— (18X25X20.5) 101

7 |v60011-06003 R.B.B/6003 1] 6003

8 |V60019-07304 R.B.B/7304B 101 7304B

9 0100010 METAL/BACK 1] 1

10 |V7441-204008 A4IY—IV/TC204008 101 TC204008

11 |V26036-08020 I 8AUHIER IV AyY TT/M8X20 44 M8x20 7T

12 |Vv60011-06205 R.B.B/6205 2|2 6205

13 |8755-03-05-0 4—hikf—Ib (3M/20/L) 1] 1

14 |8755-03-08-0-000a0 $4M A0 SET 11 RHNol5& L

15 |V7441-254508 A4Y—I/TC254508 101 TC254508

16 [V26036-08020 AN ANYHIR NS Ay) TT/MBX20 212 M8x20 7T GRARN v4v 2 7)

17 |V26036-08020 an4ayhyER e Avh TT/M8X20 3 3 M8x20 7T

18 0100120 SHAFT/COLLECTOR/800 | 1

18 0100110 SHAFT/COLLECTOR/710 1

19 [8755-03-07-0A ¥— (7% 7X36RR) 101

20 |0094340 PF3/87°3% 1)1

21 |0094350 MatunyEy 1] 1

22 |Vv78000-00018 YHITERVET-NT 50 /PT1/8 | 1| 1 PT1/8 GBARN w42 7)

23 |8755-03-10-00C 7'a73% COMP 1]

24 |V20136-08020 W40y VE TT/M8X20 111 M8x20 7T

25 [V30126-00080 Ih*4nyhyFyk/M8 101 Vi

26 |FSR450-2-18-0 - 1]

27 [3259-106-007-0 Va7 UMY hE— 1] 1

28 0100020 FLANGE/COLLECTOR 2|2

29 [V20136-08016 I 40yAYE WE TT/M8X16 2|2 M8x16 7T

30 [3259-106-007-0 Va7 UMY hE— 2|2

31 [8755-03-14-00A #—h"39800 (L) COMP 1

31 [8756-03-02-00A #-h"39710 (L) COMP 1

32 [8755-03-15-00A +-h"39800 (R) COMP 1

32 |8756-03-03-00A #—h'39710 (R) COMP 1




No. 6 #A—7##& (1) AUGER SYSTEM (1)

A ]Sk810M
B |Sk708M
T 3 B
2 apms &8 & TLEE slamsm| B W
Key No Item No Item name Application Standard Remarks
Al B R/P
33 |SG810-830 Yr—f Wb SET 212 M8x30 V20126-08030
33 |V31026-00080 INGRTYIY T/ M8 2|2 M8 Y- WMy MR &R
34 |8755-03-17-0A h7—26 212
35 |8755-03-18-00-000a0 A4 COMP SET 212 R HNo36E T
36 |V60015-06203 R.B.B/6203LLU 22 6203LLU
37 |VK710-0108-016 770V K b TT/M8X16 6|6 M8x16 7T
38 |3737-121-029-0 A7Y7 YA R 2|2
39 |V40126-00080 SW/M8 212 M8
40 |V20136-08020 " aRyhoER Ve 7T/M8X20 2|2 M8x20 7T




No. 7 #A—H#E(2)

AUGER SYSTEM(2)

A|Sk810M
B [Sk708M
T 3 B
2l 58 ® s % B & ¥ BRER s amen| ae | B =
K i Item No Item name f Application Standard Remarks
ey No AlB R/P
1 0100150 COLLECTOR HOUSING comp/8q 1 PLY-No16-1& %>
1 0100160 COLLECTOR HOUSING COMP/71 1 PLY-4Nol16-1& %>
2 |8755-03-23-0A =Ny (L) 1)1
3 [8755-03-24-0A =19V (R) 1)1
4 |VK710-0106-010 770V K b TT/M6X10 8|8 M6x10 7T
5 [Vv39026-00060 779Y"Tyb/M6 414 M6
6 |8755-03-25-00-000a0 7°L—Fn'y 800 COMP SET | 1 BHNoT~98 T
6 |8756-03-05-00A-000a0 7'L—Fn'y 650 COMP SET 1 BHNoT~98 T
7 |Vv39026-00060 779Y"Tyb/M6 717 M6
8 |V24020-06016 HYAINTIE Wb/ MEX16 2|2 M6x16
9 (0211330 LV vt 212
10 [8755-03-21-00 A-h"2yYav)r COMP 11
11 |VK710-0108-016 739V b TT/M8X16 44 M8x16 7T
12 |V39026-00080 772Y Tyb/M8 212 M8
13 10111490 ITANE 2|2
14 |VK710-0106-016 759V K b TT/M6X16 2|2 M6x16 7T
15 |V39026-00060 772Y"Tyb/M6 212 M6
16 |8718-03-12-0 RE S EY ) 1] 1
17 0112620 SLEIGH 2|2
19 |VK710-0108-025 759V K b TT/M8X25 414 M8x25 7T
20 |8755-03-11-0-000a0 RBB SET 11 BHNo2I R T
21 |V60015-00204 RB.B 1] 1 CS204LLU
22 |V39026-00080 772Y"Tyb/M8 3|3 M8
23 |8755-03-13-0 7'a97-Y 111
24 10111360 WASHER, 11 X 45 X 06 1)1
25 |Vv31026-00100 IN4RTYIT TR/ MI10 1] 1 M10
26 |v81740-00330 VA V/LB33/A—N—=T = bb (1 LB-3331-L}
27 (0130140 ARM COMP/BRAKE 1] 1
28 |V9600-162500 N347'yY1/BM1625FB 1] 1 BM1625FB
29 |0111350-000a0 7 V=%34=V5 SET 1)1 N34~ 38BE
30 |V70416-00160 Ch'abA7 ¥'9/S-16 11 S-16
31 |8755-03-46-0A 7°897° L% 1)1 3x25
32 |0100140 GUIDE COMP/BELT 11
33 |VK710-0108-016 770Y K Ibb 7T/M8X16 2|2 M8x16 7T




No. 7 A —7#8(2) AUGER SYSTEM(2)

A ]Sk810M
B |Sk708M
T 3 =1
24 se®s &8 & ALEA bl amsm | mow W o
K i Item No Item name f Application Standard Remarks
ey No AlB R/P
34 |0111340 A'JLh (VB/Y3MUR) 111
35 |V11016-030030 A%y /M3x30 3(3 M3 x 30
36 |V41316-00030 £ % /M3 6|6 M3
37 |V40126-00030 SW/M3 313 M3
38 |V30026-00030 ayhy+yb/M3 313 M3




No. 8

a—43E

SHOOTER SYSTEM

9
7SN
\ Ty 0
/<\ .
/ \\ N\ Y
V4 /'\ WO\ 26
26\s
| O

ll/"

3/
= @/23 " 16-4 ”
/ 2.
xg 29
25 4,
A[skg10m
B [Sk708M
It p L3
2% a8 & 8 % B & ¥ BEER s amsn | me | o=
&S Item No Item name y 2 Application Standard Remarks
Key No Al B R/P
1 |8755-03-27-00B-000a0 Y1—% COMP SET 11 PLT-/No16-32 %
2 |8755-03-31-00A-000a0 Ya—-4hn"— COMP SET 11 PLT-INo16-4& ¢
3 |KG-B2 J7° K b 1)1
4 [3737-121-029-0 797 -)3ANY N4 1)1
5 [V54426-06010 ILA=5E4/M6X10 2|2 M6x10
6 |Vv39026-00060 779Y"Tyb/ M6 212 M6
7 |8755-03-28-00B TIL94% (A) COMP 1)1
8 |8755-03-29-00 77194 (B) COMP 1)1
9 [8755-03-47-0 AUy 1)1
10 |0100450 ROD/6/134 2|2
11 |V33020-00060 Tyvatyb ¥'h/6 2|2 16
12 |8755-03-30-0 7—4 (90) 2|2
13 0111070 h7— 202
14 |V11116-08020 F5R3%Y°/M8X20 2|2 M8x20
15 |V39026-00080 779Y Tyb/M8 212 M8
16 |FSR750-7-6-0 ThYH' % 2|2 t=2.0
18 |V33020-00080 Tyvatuh ¥'9/8 212 VE]
19 |8755-03-48-0 e PPAVEN 1)1
20 |8755-03-33-0 Y2997’k 1)1
21 |8755-03-34-00 Y1—-44%1(A) COMP 2|2
22 |8755-03-38-0A Y- In % 3|3
23 |8755-03-37-0 Y1—4441(D) 3|3
24 |8755-03-35-0 Y1—4F41(B) 3|3
25 [8755-03-36-00 ¥1—-94%1(C) COMP 11
26 |Vv38026-00060 Utyb/M6 6|6 M6
27 |8755-03-39-00A 9—hA'=A COMP 1)1
28 [3737-121-029-0 1797 -)3ANY N A 1] 1
29 |VK710-0108-025 730K b TT/M8X25 3|3 M8x25 7T
30 [8755-03-42-0A 94=4 (3.5M/3/R) 11
31 |Vv58010-06026 A7YYIEY/6X26 1)1 @ 6x25
32 [Vv41316-00180 % h A /M18 11 M18
33 |8755-03-41-0A 91=LY 1] 1
34 |V051225-04022 T4IYFEV/4X22 101 @ 4x22-1.2  |No.0512250422
35 |V50016-12008 7YEY/1.2X8 1] 1 1.2x8




No.8 < a—%#&8 SHOOTER SYSTEM

~ g/ 11
@
> “< o
h /\\% / __ L \%
42 A
A O L /ﬂ“—\ <

A
=16, |

>

10

£
:
/
R

36 IR 34 N ‘\l\@/@/wﬁ < NG 15
38\:/@ ?r 33 14/‘;‘\ Ny K . /“ 0>
I N U B S / \\ \\
) 2.~/ /'\\ \\ \/1 o 26

. l o f>>ﬂ-<‘x
TN bARTEE | GEED

/ 4/ i 2
AN 28 16-4 3 éﬂ% %g
@\/ - 29 233 (V-j - 21

Alskgiom
B |sk708M
Ls oz 3 =3

2 a8 ® = & 8 & ¥ SRR s amen | AR | w =
Key-ﬁo Item No Item name 5 o Application Standard Remarks
36 [8755-03-40-00 T-9374h19" COMP 1] 1
37 |0110150 Va-MUhME-4 1] 1
38 |VK710-0108-016 730K bk TT/M8X16 2|2 M8x16 7T
39 [Vv41316-00050 E54%"h" 4% /M5 3|3 M5
40 |Vv40126-00050 SW/M5 3|3 M5
41 [Vv28126-05016 FT4Y'/M5X16 3(3 M5x16
42 0100380 COVER/WORM 1] 1 PL7-9No16-6& 1
43 |VK710-0106-010 779K bk TT/M6X10 2|2 M6x10 7T
44 |VK710-0106-016 735K bk TT/M6X16 1)1 M6x16 7T
45 [S3-602-00050 Y havyIy 11
46 |[3737-172-010-0 N—=3AN U /200 1)1 L=200
47 [1376-402-003-0 74¥n U (140) 11 L=140




No. 9 #E& (1)

17

HANDLE CONTROL (1)

Sk810M
Sk708M
Ls oz 3 =3
2 a8 ® = & 8 & ¥ SRR smen | Ak | w %
Ky No Item No Item name Application Standard Remarks
AlB R/P

1 |013057A HANDLE COMP 11

2 |o111460 7y 2|2

3 [v00000-RB510 ¥y U - 212

4 |VK710-0110-020 770Y° K Ik 7T/M10X20 4|4 M10x20 7T

5 [VK710-0108-016 770Y" K b TT/M8X16 414 M8x16 7T

9 [0111880 Fa-7'K37A 2|2

10 [8755-04-04-00A Aayk” (W'y7!)) COMP 1)1

11 |V39026-00060 772Y"Tyb/M6 2|2 M6

12 [v39026-00060 779Y"Tyb/ M6 202 M6

13 |8755-04-51-0 NyThN = 1)1 16-85¢

14 10110160 V1-4T7HF11-4 ASSY 101 RHNol17&T

15 |VK710-0108-016 770V K Ibh TT/M8X16 2|2 M8x16 7T

16 [8724-04-10-0 PROTECTOR I =bFa-7 101 ¢ 7x150

17 |8755-04-06-0 WIRE,SHOOT Va-494% 11

18 |V41316-00060 £ "h"4/M6 1)1 M6

19 |V53116-00060 XN ARFYIEY/3E'6 1]1 L6

22 |013028A PANEL COMP/UPPER 111 16-2,16-7, 16-9& ¢

23 10130600 SEAL/CUSION/5X10X900 | 1 | 1

24 10093820 7'0744150 111

25 [8755-01-46-0A 707494 212

26 |V21026-08016 W 40YAYE L+ P3/MBX16 4|4 M8x16

27 0110170 397" (7-%V%9") ASSY 1)1

28 |VK710-0108-016 770Y" K b TT/M8X16 1] 1 M8x 16 7T

29 |V39026-00080 779Y Tyb/M8 1)1 M8

30 |0100130 TUBE/PVC 1] 1

32 |009321A Liv— ASSY (Y17 "SW+90) 1)1

33 * BATTERY N7 1] 1 30A19R

34 |1426-621-002-0A BULB(12V23W) NIV7 (12V23W) 1)1 S25,BA15S




No. 9 #R4E& (1) HANDLE CONTROL (1)

A |Sk810M
B |Sk708M
g 3 H
2 a8 ® = % B & ¥ ARAER e amen | ae | w =
i Item No Item name 2 Application Standard Remarks
Key No AlsB R/P
35 |0093570 NN 414 L=250
36 (0130560 PANEL COMP/UNDER 111
37 |V21026-08016 In 4Ry S L P3/MBX16 414 M8 X 16
111

38 0093820 78744150




No. 10 IREE (2)

HANDLE CONTROL (2)

Sk810M
Sk708M

Ls oz 3 =3

2 a8 ® = & 8 & ¥ SRR smen | Ak | w %

Ky No Item No Item name Application Standard Remarks
AlB R/P

1 |8755-04-36-0 ayk (F79h) 1)1

2 |Vv39026-00080 77 b/ M8 2|2 M8

3 [8755-04-37-0B ATYYY (9939979 F) 1)1

4 |8755-04-58-0 ayhIF (Tuh) 11

5 [Vv39026-00080 779Y Tyb/M8 2|2 M8

6 |8755-04-57-0A A7YYY (709959 1)1

7 |8755-04-23-0 WUTHIEY 1] 1

8 |V53116-00080 RN ARTy7E Y/ 1] 1 [EAdX:]

9 (0093310 Ya-4yL-1zyt 1] 1

10 [v39026-00060 779Y Tyb/ M6 1)1 M6

11 |CHK110-0108-016-00000 Fil'Ivb 11 M6x20

12 |CHK100-0106-020-00000 Fil'bb 2|2 M6x20

13 |CHK110-0108-016-00000 Fil'Ivb 44 M8x16

14 |1342-402-006-0 74¥n" U (250) 1)1 =250

15 |011041A LEVER COMP/CLUTCH 202

16 0111480 Ln'—=%7) 2|2

17 |v9600-121000 N3547°yY1/BM1210FB 44

18 0110670 SPRING/HE84 2|2

19 |013024A CABLE COMP/SIDE 2|2

20 [v71010-00070 EN'4MT9/E-T 2] 2 E-7

21 10211640 Fa1-7' (¢ 3X @ 6XL15) 2|2

22 |8724-04-10-0 I =27 101

23 |V051225-06016 TAYYEEV/6X16 2|2

24 |V41316-00060 E5Y% "%/ M6 2|2 M6

25 |V53116-00060 RN ARTy7EY/3E6 2]2 FEU6




3-22

No. 11 & (3)

HANDLE CONTROL (3)

27
8§ 4 3@/

Sk810M
Sk708M
Ls oz 3 =3

2 a8 ® = & 8 & ¥ SRR smen | Ak | w %

Ky No Item No Item name 5 o Application Standard Remarks

1 [o13016A BASE COMP/CONTROL | 1| 1 BH16-58E

2 |V9610-120620 FI4YNYF7"yY1/BM1206F22FB 4] 4

3 [0111430 L= (ARykL) COMP 1)1

4 |v42516-00080 YINFH N 2/M8/1H 2|2 MB(EEfi &)

6 |Vv41316-00080 E5%h" 4/ M8 2|2 M8

7 |0112570 STOPPER/THROTTLE 1] 1 M8

8 |V36026-00080 W IRY-AYIITY Tk M8 1] 1 M8

9 (0110120 $-219F ASSY 1)1 BHNo10&L

10 |8755-04-30-01 FOAF= 1]1

11 0130220 SHAFT/L/CLUTCH 1] 1

12 [0111370 7'379bk (F9F) COMP 11

13 |V58010-05020 AU EY/5x20 1)1 ¢ 5x20

14 0111410 LN—t4"Y (39F) COMP 1] 1 16-12&8¢

15 |[VK710-0108-012 730K b TT/M8X12 1)1 M8x12 7T

16 [Vv39026-00080 779Y"Tyb/M8 11 M8

17 |V41316-00120 E7Y R/ M12 1)1 M12

18 0130200 ARM COMP/CLUTCH/L 1] 1

19 |V58010-05025 AIYUHEY/5X25 1)1 ¢ 5x25

20 [Vv41316-00060 E54% 4%/ M6 11 M6

21 |V53116-00060 RTEARFYIEY/AE6 1)1 FEU6

22 |8755-04-35-0 T—LEZ) (FYM) 1]

24 10094180 74X U (140) 202 L=140

25 (0093570 NN 111

26 |VK710-0108-016 770V K b TT/M8X16 4|4 M8x 16 7T

27 |0093640 Jyvavas 2|2

28 |V9600-121000 }347°yv1/BM1210FB 11




No. 12 IR4EE8 (4)

HANDLE CONTROL (4)

A[skg10m
B |sk708M
Ls oz 3 =3

2 a8 ® = & 8 & ¥ SRR smen | Ak | w %

Ky No Item No Item name 5 o Application Standard Remarks

1 [o130230 SHAFT/R/CLUTCH 1] 1

2 0111370 779k (F9F) COMP 1)1

3 |V58010-05020 A7YYHEY/5X20 1)1 ¢ 5x20

4 (0111420 Ln=3%" (F'9}) COMP 111 16-13&%

5 |VK710-0108-012 730K b TT/M8X12 1)1 M8x12 7T

6 |Vv39026-00080 77 b/ M8 (1 M8

7 |V41316-00120 E5%h R/ M12 1)1 M12

8 0130210 ARM COMP/CLUTCH/R 1] 1

9 |V58010-05025 RIYUIEY/5X25 1)1 ¢ 5x25

10 |V41316-00060 E5% "4/ M6 1)1 M6

11 |V53116-00060 X7 AEV/3AE6 1)1 FEU6

12 [8755-04-41-0 T-L3F (TYM) 11

13 0110210 ARM COMP/LOCK 1] 1

14 |v58010-05020 ATWUYEY/5X20 11 ¢ 5x20

15 |V9610-101518 NI4YNYFT Y 111 BM1015F18FB

16 (0111970 ARM COMP/LOCK 1] 1

17 |Vv60013-00626 RB.B/6262Z 1)1 62627

18 |V38026-00060 Utyb/M6 11 M6

19 |V41316-00060 £ "h4/M6 3|3 M6(13x6.7x1)

20 |V53116-00060 UL IS O AIE A 1)1 IE1N6

21 10111380 AUy (AyY) 1)1

22 |0111030 LINK COMP/B 1] 1

23 |V2110-000606 F4LA#80750Y 7 Y2 1)1 80F-0606

24 |V2100-000606 +4LA#807"yY1/80B-0606 | 1 | 1 80B-0606

25 |Vv41316-00060 £ h /M6 111 M6

26 |V53116-00060 RN ARTy7E Y/ 1)1 L6

27 |v41316-00080 £ h4/M8 1)1 M8

28 |V53116-00080 RN ARTy7EV/3E8 1)1 FEU8

29 |V54426-06010 ILA-5E4/M6X10 1)1




No. 13 #E# (5)

HANDLE CGONTROL (5)

Alsk810m
B [sk708M
N =
2 s B ® s % B & B S RER s amsn | me | @ >
i Item No Item name 2 Application Standard Remarks
Key No AlB R/P
1 |0130290 LEVER/HST 1)1
2 |3650-213-003-0 FIvybn %) 11
3 |V41316-00080 E5%h' 4/ M8 1)1 M8
4 |v41516-00080 $IN'%/M8 2|2 MB(EEfi &)
5 |V39026-00080 779Y Tyb/M8 111 M8
6 |Vv38026-00080 Utyb/M8 11 M8
7 |010008A PLATE/HST 1)1
8 (0130180 SHAFT/LIFT 1)1
9 |8755-04-68-0 VUL WIS 11
10 [8755-04-15-0 7L=k (a9k'9) 212
11 [v41516-00120 $IN' 32/ M12 202 M12(8Efi &)
12 |Vv38026-00120 Utyh/M12 11 M12
13 |0130190-01 ROD/ADJUST 1)1
14 |V69313-00080 hk —IL/SQ8RS 11 P=1.25
15 |V30126-00080 an4ayhsFyb/M8 1[1 M8
16 |V69413-00080 )oK =l/SQL8RS 1(1 P=1.25
17 |V30826-00080 anaRyhsFyb 47 /M8 1)1 M8(Z 1Y)
18 |V36026-00080 I BRY-[99755Y Fyh/M8 2|2 M8
19 |0130170 LEVER COMP/LIFT 1)1
20 |V9610-141222 NIAYNYFT vYa 212 BM1412F22FB
21 |8755-04-72-0 Upl=t ) 11
22 |8755-04-18-0 aygLn'— 11
23 |0211710 Ay974% 1] 1
24 10201340 7')-RyH ASSY 1] 1
25 |8755-04-22-0 AW 1] 1
26 |0093300 N=RAN N 202 L=150
27 |8755-04-24-0 WUTHIEY 1)1
28 |V53116-00080 RN ARTy7E Y/ 1)1 FEU8
29 [8755-04-71-0C YIRTU 202
30 |3256-107-005-0 £’V (8-18) 11
31 |V53116-00080 RN ARTy7EV/3AE8 1)1 FEU8
32 |0130300 BRACKET/SHAFT 1)1
33 |VK710-0108-016 77UV bk TT/M8X16 2|2 M8x16 7T




No. 14 {I&EM ACCESSORY PARTS

NN [ Y
5

Y,

6" N\ SV 4
A|Sk810M
B |Sk708M
N 3 o
% B & 2 & B & W ARER s ansn e w|l B o=
Item No Item name s ;/ip Application Standard Remarks
0130430 MANUAL/ INSTRUCT ION/F {1
Yy EREREAE 1]1 Y Uit E &
8755-04-30-01 ¥- 111
SG810-830 Y= Wb SET 1010 M8x30
KN13001AA AYak 4 111 Y UitE&

KN12004EA K 92 A 11 Y TR &




No.15 FTF>ay

—_
N
—_

e

=
LOLORI COLOR|

OPTIONAL PARTS
T\

1'0\/( N
< N
2=y

~

B N

2
/Q\//R
[ ~
‘-l
]
\}\6
/
A|Sk810M
B |Sk708M
N 3 o
2l a8 ® s & B & W ARER s ansn e w|l B o=
Key’ﬁ_o Item No Item name s ;/ip Application Standard Remarks
1 |8755-10-01-0A-000a0 =0 gy V4 h -+ 800 SET | 1 RHNo2~6&¢
1 |8756-10-01-0A-000a0 -0y U - 710 SET 1 RHNo2~6&¢
2 |8755-10-01-0A =0y U - A 1 PLY-916-1& 2>
2 |8756-10-01-0A ="y v -6 D 1 PLY-916-1& 2>
3 |8755-10-02-0 L A B 2|2
4 [VK710-0106-010 735¥° & b TT/M6X10 4|4 M6x10 7T
5 |v54426-06010 ILA -5 4Y/M6X10 1010 M6x10
6 |V39026-00060 739%" +9+/M6 1414 M6
7 |FSR90D2-10-1-0-000a0| #4131 SET 2|2
8 |V24020-08016 HRINTHTE Wb /MBX16 44 M8x16
9 |V39026-00080 739" +9h/M8 4|4 M8
10 |FSR700SL-9-11-0 Y=Mn - 111
11 |V00000-NS341M56 h3-27" b- 1(1 137oby b
12 |V00000-01857 h3-27" b- 111 =




	---総合メニュー
	---検索
	Sk810M,Sk707Mﾊﾟｰﾂﾘｽﾄ
	部品表ご使用について
	部品表ご使用について２
	No.2　ﾌﾚｰﾑ部
	No.3　動伝部（1）
	No.4　動伝部（2）
	No.5　走行部
	No.6　ｵｰｶﾞ部（1）
	No.7　ｵｰｶﾞ部（2）
	No.8　ｼｭｰﾀ部
	No.9　操作部（1）
	No.10　操作部（2）
	No.11　操作部（3）
	No.12　操作部（4）
	No.13　操作部（5）
	No.14　付属品
	No.15　ｵﾌﾟｼｮﾝ




